	TYLENOL, MOTRIN & BENADRYL DOSING CHART


	CHILD’S LAST WEIGHT CLOSEST TO:
	MEDICATION DOSEAGE IS:

	7-9 lbs.
	Infant Tylenol: 160 mg/ 5 ml. Give 1.25 ml every 4 hours as needed.

No Motrin.

	10-12 lbs.
	Infant Tylenol: 160 mg/ 5 ml. Give 2.5 ml every 4 hours as needed.

No Motrin.

	12-14 lbs (~4 months)
	Infant Tylenol: 160 mg/5ml. Give 2.5 ml every 4 hours as needed.

No Motrin.

Benadryl: Give 2 ml every 6 hours as needed.

	15-17 lbs (~ 6 months)
	Infant Tylenol: 160 mg/5ml. Give 3.75 ml ever 4 hours as needed.

Infant Motrin: 50 mg/1.25 ml. Give 1.875 ml every 6 hours as needed.

Benadryl: Give 2.5 ml every 4 hours as needed.

	18-20 lbs. (~1 year)
	Infant Tylenol: Give 3. 75 ml every 4 hours as needed.

Infant Motrin: Give 1.875 ml every 6 hours as needed.

Benadryl: Give 3.5 ml every 4 hours as needed.

	21-24 lbs (~15-18 months)
	Children’s Tylenol: Give 1 teaspoon (5ml) every 4 hours as needed.

Children’s Motrin: Give 1 teaspoon (5 ml) every 6 hours as needed.

Benadryl: Give ¾ teaspoon every 4 hours as needed.

	· If the child is more than 24 pounds over 2 years old, follow, the directions on the label.


	For more accurate dosing, use a dropper or syringe.

1 ml = 1 cc (ml and cc are the same thing)

1 teaspoon = 5 ml
½ teaspoon = 2.5 ml
¼ teaspoon = 1.2 ml

1 tablespoon = 15 ml



